
6
13

34

13

13

32

9

14

34

60

10

40

28
27

30

33

8

31

11 12

29
35

17
16

18

19

15
20

21
22

23

25

26

7
1

61

2
3

4
56

36
37

3839

41 42

43

44
45

46 47

48

50
51

52

53

59

55
56

57

58

54

62

6463

BGM6015GRL-EX-UKW231031

NO.
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64

DESCRIPTION
PULL-SPRING
SCREW M5*10*10
COACH SCREW M6*12
BELT SANDER REST
STAR HANDLE M6
SCREW M5*8
WASHER
TOOTH WASHER
SCREW M5*14
RUBBER FEET
BASE PLATE
SWITCH
SWITCH PLATE
CAPACITOR
SCREW M5*6
LEFT GUARD ACC
TOOTH WASHER
WASHER
REST
FLANGE
WHEEL
NUT M12(LEFT TOOTH)
WHEEL GUARD
SCREW M5*45
EYESHIELD BRACKET
WASHER
SPRING WASHER
NUT M5
COVER GLASS
LED LIGHT 
TRANSFORMER

NO.
1
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32

DESCRIPTION
ROTOR
BEARING
STATOR HOUSING
STATOR
COVER
SCREW M5*12
PRESSURE LINE CARD A
PRESSURE LINE CARD B
SCREW M5*10
POWER CORD
OUTLET HOSE B
SCREW M5*115
SCREW M5*10*12
BOLT M6*12
SPANNER COVER
HANDLE
BELT INNER COVER AND PLATE
SPANNER 
SCREW M6*16
SCREW M5*12
BEARING COVER
BELT WHEEL (SAMLL)
BELT WHEEL SHAFT
BELT PLATE
BELT COVER
NUT M12
BELT WHEEL (BIG)
BELT SANDER
NUT M5
STAND
STAND BASE
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